
 

 

Wastewater 
Master Plan 
 

 MARCH 2023 OAK LODGE WATER SERVICES 

  



 

 

OAK LODGE WATER SERVICES  

Wastewater Master Plan 
MARCH 2023 

 

 

SCOTT DUREN, PE 

EXECUTIVE 

SUMMARY, 

CHAPTERS 1, 2, 3, 4, 

5, 7  

 

ARTHUR MOLSEED, 

PE 

CHAPTER 6 

Prepared by Water Systems Consulting, Inc and Brown and 
Caldwell 

               

12/31/2023 



ACKNOWLEDGEMENTS 

The Wastewater Master Plan Consultant Team. would like to acknowledge the significant 
contributions of Oak Lodge Water Services, including the following staff. 

 

 

 

Sarah Jo Chaplen, General Manager 

Brad Albert, PE, District Engineer 

David Hawkins, Plant Superintendent 

Jeff Page, Utility Operations Director 
[...]
interval storm with a total rainfall of 3.0 inches over 24 hours, as defined by the United 
States Department of Agriculture (USDA) Natural Resources Conservation Service 
(NRCS) was used to establish existing and future wet weather flow. The flows associated 
with this storm are used to evaluate the capacity of the collection system to achieve the 
design criteria for freeboard and SSOs that are identified in Chapter 5.0.

In the evaluation of the WWTP, the highest Peak Wet Weather Flow (PWWF) observed 
over the six years of available data occurred when a smaller antecedent storm with 
approximately 1 inch of total rainfall occurred in the 24 hours prior to a larger 24 hour 
storm with two or more inches of total rainfall. In order to better align with historic 
PWWF at the plant, a revised hyetograph was generated to include an antecedent storm 
of 1.26 inches of rainfall in the 48-hours prior to the 5-year, 24 hour design storm. 
The antecedent storm hyetograph was generated based on storm data from the flow 
monitoring period and represents an actual 48-hour storm in the OLWS service area.

Table ES-2 provides a summary of wastewater flows used for the evaluation and Table 
ES-3 presents the wastewater loading at the WWTP. Additional details on the existing 
and buildout wastewater system flows can be found in Chapter 4.0 of this WWMP.

Figure ES-2. Components of Wastewater Flow



Table ES-2. Current and Future Flows for OLWS Wastewater System

Table ES-3. WWTP Loading

Year Equivalent Dwelling 
Units (EDU)

Base Wastewater 
Flow (gpd)

Peak Wet Weather 
Flow Collection 
System (gpd)

Peak Wet Weather 
Flow WWTP (gpd)

2022 – Existing 14,151 1,853,899 17,504,994 19,059,887

2052 - Buildout 16,726 2,191,112 17,956,410 19,522,181

Parameter 2022 2052

Flow (mgd)

• Average dry weather 2.2 2.5

• Average dry weather 3.2 3.5

• Average wet weather 4.4 4.8

• Max month dry weather 3.0 3.3

• Max month wet weather 6.3 6.7

• Peak day 15.1 15.5

• Peak hour 19.1 19.5

BOD (lb/d)

• Annual average 4,950 5,850

• Max month dry weather 5,400 6,380

• Max month wet weather 6,290 7,440

TSS (lb/d)

• Annual average 4,750 5,620

• Max month dry weather 5,230 6,180

• Max month wet weather 6,370 7,530

Although only 2,575 new dwelling units are projected over 
the next 30 years, OLWS sees a nearly tenfold increase 
in flows during wet weather. A diligent approach to 
rehabilitation of aging wastewater mains, manholes, and 
laterals will reduce RDII in wet weather, lessen the risk of 
sewer overflows, avoid costly pipe upsizing projects, and 
reduce the costs for pumping and treatment.

AT A GLANCE

Note: ADWF is different than BWF. See Chapter 4 for more information.

2023 WASTEWATER MASTER PL AN  EXECUTIVE SUMMARY   |   ES-9



SECTION 05

Collections System Analysis
The collection system analysis looked at both capacity and condition data to determine 
deficiencies and to identify recommended improvements.

Hydraulic Capacity Evaluation

Unless action is taken, OLWS will experience multiple 
SSOs across the collection system. Upsizing of trunk 
mains is needed, but due to the locations, will require a 
large investment.

AT A GLANCE

WSC developed a hydraulic model of the OLWS wastewater collection system to 
evaluate capacity based on a 5-year, 24-hour storm. Working with OLWS staff, 
evaluation criteria for wastewater mains focused on providing a minimum of two feet of 
freeboard between peak water surface elevations in manholes and the manhole rim to 
prevent overflows. In shallow manholes where the available freeboard is less than two 
feet, a maximum allowable surcharge relative to the overall manhole depth was used. 
Lift station capacity required the ability to pass wet weather flow with the largest pump 
out of service. Sanitary sewer overflows (SSOs) at any of the outfalls during the design 
storm are also not acceptable to OLWS, so surcharging must be kept below overflow 
weir elevations.

At buildout conditions, the wastewater system is anticipated to have 83 manholes (or 
approximately 3.6 percent of total system manholes) with insufficient freeboard and 36 
locations where a SSO is anticipated. To address the capacity deficiencies at buildout, 
19,259 linear feet of wastewater piping (primarily trunk mains and also representing 
approximately 3.6 percent of total pipe length in the system) must be upsized and the 
firm capacity of Lift Stations 2 and 5 must be increased. 

ES-10  |   OAK LODGE WATER SERVICES



2023 WASTEWATER MASTER PL AN  EXECUTIVE SUMMARY   |   ES-11

Condition Evaluation

RDII Reduction Program

OLWS diligently inspects wastewater mains at regular 
intervals to assess condition before an unplanned failure 
occurs. These assessments have identified systemwide 
needs for repairs over the next 5 to 10 years. Continuous 
rehabilitation with prioritization of the highest risk mains 
will allow OLWS to invest wisely.

AT A GLANCE

Without an ongoing RDII reduction program, expensive 
pipe upsizing will be necessary to avoid SSOs. Basin-wide 
investigations and targeted pipe repairs, most of which can 
be completed without excavation, will reduce capital and 
long-term operational costs.

AT A GLANCE

OLWS has conducted closed-circuit television (CCTV) 
inspections on 98 percent of the collection system 
piping. Although the condition data from those CCTV 
inspections was collected using different defect coding 
systems over the years, the data was converted into 
NASSCO PACP equivalent defect scores for use 
evaluating the need for repairs and rehabilitation across 
the wastewater system. The pipe condition can be used 
to represent the likelihood of failure, with PACP Grade 
4 and 5 defects requiring repair or replacement within 
the next 5 to 10 years to minimize the risk of failure. A 
proposed system for estimating consequence of failure 
was also proposed to support a risk-based prioritization 
method for determining where to invest in repairs when 
resources are limited.

OLWS currently has capacity and condition deficiencies 
in the collection system that could be simultaneously 
addressed through an RDII reduction program. Focusing 
condition-based repairs within basins that are upstream 
of known capacity deficiencies may reduce the amount 
of trunk main upsizing while addressing the risk of 
structural failures. 

A pilot-program for RDII reduction is recommended 
for the Lift Station 5 basin. Sub-basin flow monitoring 
will be conducted to identify areas of highest RDII 
to determine the extent and nature of wastewater 
rehabilitation. Smoke testing in each basin will 
identify potential sources of surface water entering 
the collection system so that repairs can be made. 
Focusing on those pipes with Grade 4 and 5 defects, 
rehabilitation of the wastewater main, the service 
laterals, and the manholes will be completed to both 
address structural defects and to reduce RDII. Following 
completion of repairs, another round of flow monitoring 
will be conducted to estimate the magnitude of RDII 
reduction and to guide future RDII reduction efforts in 
the Lift Station 2 and 6 basins. Additional details on the 
analysis of the OLWS wastewater collection system can 
be found in Chapter 5.0 of this WWMP.



ES-12  |   OAK LODGE WATER SERVICES

SECTION 06

Wastewater Treatment Plant Analysis
The OLWS WWTP provides secondary treatment using activated sludge processes with ultraviolet disinfection 
to meet waste discharge requirements. The plant is rated for a total capacity of 20 mgd following a significant 
expansion in 2012 when a majority of the existing equipment was installed. 

A capacity assessment was conducted for the WWTP to identify existing capacity constraints and the timing of those 
constraints for each major treatment process. Extensive sampling throughout the plant was used to characterize the 
wastewater and to calibrate a biological process model and plant-wide solids mass balance to assess capacity. 

Existing WWTP Assessment

The WWTP cannot reliably meet new permit limits for 
total suspended solids. A high priority project to add 
tertiary treatment filters (T-12) will be completed.

AT A GLANCE

Capacity constraints will be reached in the next 10 years 
due to limited aeration capacity. Improvements to the 
secondary treatment system will provide the necessary 
capacity while providing flexibility to meet potential 
future regulations.

AT A GLANCE

Longer term capacity constraints, beyond 2030, 
include the following:

• Aeration blowers projected to reach firm capacity 
limit in 2035 for wet weather conditions

• Similar to near term, the aeration capacity of the 
digester system is anticipated to be exceeded

The timing and extents of capacity constraints are based 
on the assumption that RDII will not increase due to 
aging wastewater mains. If RDII reduction projects are 
not completed, capacity constraints in the WWTP will 
occur sooner.

Brown and Caldwell (BC) utilized a combination of visual inspections, review of operational data, and discussions 
with OLWS operations staff to assess the condition, integrity, and operability of equipment at the WWTP. Findings 
from the assessment were used to make condition-based repair recommendations for the WWTP. Additional details 
can be found in Appendix A of the WWMP.

Plant data from 2016 to 2021 was evaluated to assess historical trends and operational performance. Effluent quality 
has almost consistently met permit requirements during the period with only recent exceedance of total suspended 
solids (TSS). With a new permit that limits the discharge concentration for carbonaceous biochemical oxygen 
demand (CBOD) and TSS to 10 mg/L, the WWTP may not reliably meet the new limits, especially for TSS. Future 
forecasts of long-term regulatory trends indicate that the WWTP could be subject to limits on total phosphorous 
and ammonia in upcoming permit cycles, which may require modifications to allow biological nutrient removal to 
take place. 

Near term capacity constraints between now  
and 2030 include:

• Aeration system is near or at capacity under dry 
weather conditions

• Secondary clarifiers projected to reach solids 
loading limit under dry weather conditions when 
one clarifier is out of service

• Aerobic digesters require upstream thickening 
of solids to achieve hydraulic retention time 
requirements for Class B biosolids and aeration 
capacity may need to be increased to allow one of 
the four digesters to be taken out of service

• Any upsets to settling characteristics or clarifier 
operations could cause effluent to exceed the  
10 mg/L limit for TSS



Identification and Evaluation of WWTP Alternatives

• Keep existing Huber Multi-Rake screens and 
adjust channel fit

• Keep existing grit removal equipment with 
improvements to HeadCell access

• Conversion of secondary treatment process to 
simultaneous nitrification denitrification (SND) to 
address aeration capacity issues

• Future addition of Anaerobic-Anoxic-Oxic 
(A2O) capabilities along with SND to address 
phosphorous removal if required in future 
discharge permits without the need for costly 
chemical addition

• Keep existing Trojan UV system and make gate 
and actuator improvements

• Add tertiary disc filters to reliably meet new TSS 
limit year-round

• Construction of a new solids handling building 
with redundant thickening and dewatering 
units, thickened waste activated sludge and 
digested sludge pumps, polymer and odor control 
equipment, electrical room, and drive-under solids 
storage hopper in area south of existing Digesters 
1 and 2

• Replacement of Digesters 3 and 4 with two 
new aerobic digesters adjacent to the existing 
Digesters 1 and 2

Additional details on the alternatives analysis and 
recommendations for WWTP improvements can be 
found in Chapter 6.0 of this WWMP.

Handling and managing solids at the plant is time-
consuming and creates odors. A future recommendation 
for a new solids handling building will reduce operational 
costs and avoid the need to store solids onsite.

AT A GLANCE

Through a series of workshops with OLWS, conceptual alternatives for addressing condition and capacity 
deficiencies at the WWTP were identified and evaluated. Evaluation criteria included planning for future needs, 
operations and maintenance considerations, and environmental impacts. Conceptual cost estimates were developed 
for each alternative, both in terms of capital costs and long-term operational costs, to allow for comparison. The 
following improvements were recommended based on the results of the alternative analysis:

2023 WASTEWATER MASTER PL AN  EXECUTIVE SUMMARY   |   ES-13



ES-14  |   OAK LODGE WATER SERVICES

SECTION 07

Capital Improvement Plan
A capital improvement plan (CIP) was prepared to include anticipated timing and costs for recommended projects 
within the collections and treatment systems. Cost estimates are based on conceptual understanding of projects, 
and include a contingency markup to account for unknown aspects and a project development markup to cover 
planning, design, construction management, inspection, and administration costs. 

Each CIP project was assigned a prioritization score based on weighted criteria identified by OLWS. Criteria include 
asset criticality and condition, customer criticality, regulatory mandates, relationship to other projects, ability to 
leverage outside funding, level of service, alignment with OLWS Board goals and adopted plans, public interest, and 
operations and maintenance effectiveness and efficiency. The recommended CIP takes prioritization scoring into 
account, but also strives to level spending which requires some deviations from strict adherence to prioritization 
scores. The total value of the CIP is $159,893,000. The CIP projects are divided into collections, treatment, and 
planning projects and are summarized in Table ES-4, 5, and 6. Additional details on the CIP can be found in Chapter 
7.0 of this WWMP.

Table ES-4. Collections System CIP Projects

Project ID Project Description Prioritization Rank Opinion of Probable 
Cost Fiscal Years

C-1 LS 5 Basin RDII  
Reduction 1 $3.02M 2023-24

C-2 LS 2 Basin RDII  
Reduction 1 $4.95M 2024-25

C-3 LS 6 Basin RDII  
Reduction 1 $495K 2024-25

C-4 Influent LS Basin RDII 
Reduction 1 $7.17M 2025-27

C-5 LS 4 Basin RDII  
Reduction 5 $205K 2026-27

C-6 LS 3 Basin RDII  
Reduction 6 $8.37M 2031-32

C-7 Ongoing Condition 
Rehab 7 $25.7M 2033-52

C-8 Trunk A Upsizing 13 $11.9M 2028-30

C-9 Trunk B Upsizing 13 $10.4M 2029-31

C-10 Trunk 2A Upsizing 15 $1.9M 2030-31

C-11 Trunk C Upsizing 16 $144K 2031-32

C-12 to 20 Current 6-yr  
CIP projects Various $14.3M 2023-52

Collection Projects 
Subtotal $88.4M



2023 WASTEWATER MASTER PL AN  EXECUTIVE SUMMARY   |   ES-15

Table ES-5. Treatment System CIP Projects

Table ES-6. Planning CIP Projects

Project ID Project Description Prioritization Rank Opinion of Probable 
Cost Fiscal Years

T-1,2,4,5,6,7,8&11 Secondary Treatment 
Upgrades for SND/A20 2,10,11 $3.5M 2026-30

T-3 Replace aeration blowers 4 $160k 2024-25

T-9&10
Rehab secondary 

 clarifiers 1&2 and RAS 
Control Center

3,9 $3.7M 2024-29

T-12 Tertiary Filtration Facility 1 $12.0M 2023-25

T-13 Digester Blower Replace-
ment 4 $170k 2023-26

T-14,15 UV Disinfection Rehab 12,17 $2.5M 2023-52

T-16,17 Influent Lift Station 
Rehab 25,28 $1.2M 2026-28

T-18,19,20 21,22 Headworks  
Improvements 16,21,24,30 $3.7M 2033+

T-23 WWTP Air Piping  
Inspection 13 $80k 2023

T-24,25 GBT and TWAS Refur-
bishment 13 $325K 2026

T-26 Solids Handling Upgrades 8 $35M 2033+

T-27 W3 Sodium Hypochlorite 
Replace 29 $150k 2031

T-28 Secondary Clarifier 3&4 
Rehab 6 $3.7M 2033+

T-29 Ongoing Electrical 
Upgrades 26 $2.3M 2023-52

T-30 Plant Drain LS Rehab 7 $120K 2026

Treatment Projects 
Subtotal $69.2M

Project ID Project Description Prioritization Rank Opinion of Probable 
Cost Fiscal Years

P-1 5-yr Cycle WWMP 
Updates - $2.2M 2027,32 & beyond

Planning Projects  
Subtotal $2.2M
[...]
Oak Lodge Water Services | 2-5 
 

2.1.3 Climate 
The climate within the OLWS service area is characterized by warm summers with average high 
temperatures of about 78°F and mild winters with average temperatures above 40°F. On average, the 
service area receives 31.29 inches of rain per year, with over 70% of this occurring between October 
and March. During these high rainfall months there is potential for groundwater recharge while in the 
remainder of the year the evaporation exceeds precipitation. (Weather-US, 2021) The significant 
amount of rain contributes to rain derived infiltration and inflow (RDII) within the collection system. 

2.2 Collection System Inventory 
The OLWS wastewater collection system consists of service laterals, sewer pipes, manholes, pump 
stations, and force mains that convey raw wastewater from customers to the WWTP. The following 
sections describe and inventory the collection system. 

2.2.1 Gravity Pipes and Manholes 
Based on the most recent Geographic Information System (GIS) data from OLWS, the OLWS existing 
wastewater collection system, which includes portions owned by the City of Gladstone, is composed of 
the following. 

 The total system (including the City of Gladstone) is comprised of approximately 99 miles of 
active gravity wastewater mains, 2,331 active manholes, 408 active cleanouts, and 7,548 
service laterals excluding private facilities such as privately-owned manholes.  

 The City of Gladstone owns 6.6 miles of these gravity mains, 168 manholes, and 28 cleanouts  
 Service laterals are owned by the respective homeowner, and 7,407 of the laterals are located 

within the OLWS service area.  

The gravity pipe throughout the system ranges in size from 4-inch to 30-inch diameter, with 87% of the 
gravity pipe being 8-inches or smaller. A majority of the pipe (84%) is asbestos cement or concrete 
pipe. The distribution of pipe length by diameter is shown in Table 2-1 and the distribution of pipe 
material is shown in Figure 2-3. 

  



  2.0 Exist ing Wastewater System 
 

Wastewater Master Plan 
Oak Lodge Water Services | 2-6 
 

Table 2-1: Gravity Pipe Summary 

Pipe Diameter (in) OLWS-Owned Total 
Pipe Length (LF) 

Gladstone-Owned 
Pipe Length (LF) 

Total Pipe 
Length (LF) 

Proportion 
of System 

4 106 0 106 <1% 

6 7,411 1,673 9,084 1.7% 

8 411,296 33,098 444,394 85.4% 

10 13,800 0 13,800 2.7% 

12 18,629 0 18,629 3.6% 

14 2,212 0 2,212 <1% 

15 8,081 0 8,081 1.6% 

18 5,205 0 5,205 1.0% 

20 5,861 0 5,861 1.1% 

21 9,324 0 9,324 1.8% 

24 3,136 0 3,136 <1% 

30 646 0 646 <1% 

Unknown 21 0 21 <1% 

Total 485,728 34,771 520,499 100% 

 
Figure 2-3: OWLS-Owned Pipe Material Distribution on a Length Basis 

35.6%

1.2%

48.3%

4.6%

6.0% 3.5%

Asbestos Cement Cast Iron
Concrete Prestressed Concrete Pressure
PVC Uknown

Note: OLWS' 
collection system 
includes less than 1% 
of ductile iron, HDPE, 
and reinforced 
concrete pipe.



  2.0 Exist ing Wastewater System 
 

Wastewater Master Plan 
Oak Lodge Water Services | 2-7 
 

2.2.2 Lift Stations and Force Mains 
Based on the GIS data provided by OLWS, the OLWS collection system currently includes six lift 
stations (including the Influent Lift Station [ILS] to the WWTP) and 5,408 linear feet (LF) of force main. 
Table 2-2 provides a summary of several operational parameters with respect to individual pump 
stations.  

Table 2-2: Lift Station Summary Table 

Pump 
Station  

Station 
Location 

Construction 
Date 

Year of 
Latest 
Upgrade 

No. of 
Pumps 

Firm 
Capacity 
(gpm) 

Horsepower 
per Pump 
(hp) 

Type 

ILS WWTP 1974 2012 5 13,8881 
4 @ 100 
1 @ 60 

Variable 
Speed 

LS2 

SE Oak 
Shore Ln and 
SE Risley 
Ave 

1958 2002 3 3,4002 40 Variable 
Speed 

LS3 
SE Park Ave 
and SE 27th 
Ave 

1961 2002 2 2,2403 125 Variable 
Speed 

LS4 
End of SE 
River Forest 
Ln 

1961 2007 2 139.84 5 Constant 
Speed 

LS5 
South end of 
SE Walta 
Vista Dr 

1961 2022 2 6405 15 Constant 
Speed 

LS6 

SE Glen 
Echo Ave 
and SE 
Addie St 

1961 2003 2 8006 5 Constant 
Speed 

gpm=gallons per minute 
1ILS firm capacity value derived from the Water Reclamation Facility Improvements record drawings dated March 2012 
2LS2 firm capacity value derived from the Cornell Pumps 6NHTH pump curve and associated system curve 
3LS3 firm capacity value derived from the Cornell Pumps 8NNT pump curve and associated system curve 
4LS4 firm capacity value derived from the NP3102 pump curve and associated system curve 
5LS5 firm capacity derived from the LS5 design plans dated February 2021 
6LS6 firm capacity derived from Pioneer Pump SC66S12 and Cornell Pumps 6NHTA pumps curves and associated system curves 



  2.0 Exist ing Wastewater System 
 

Wastewater Master Plan 
Oak Lodge Water Services | 2-8 
 

2.3 Wastewater Treatment 
OLWS owns and operates a WWTP that treats wastewater collected from the service area and 
discharges treated effluent into the Willamette River. The WWTP currently provides secondary 
treatment with aeration basins and secondary clarifiers operating as a modified Ludzack-Ettinger (MLE) 
process. In preparation for analysis of the current and future needs for the WWTP, Brown and Caldwell 
(BC) has prepared the following sections to satisfy Oregon Department of Environmental Quality (DEQ) 
guidelines for preparing a wastewater facility planning document including: 

 Description of the historical improvements to the WWTP 

 Description of the existing WWTP including detailed design data with a summary of treatment 
processes 

 Condition assessment of the major existing WWTP assets and projection of remaining service life 

 Performance evaluation of equipment, treatment processes, and components at the WWTP 

Detailed information on each of these topics can also be found in Appendices A, B, and C. 

2.3.1 WWTP History 
The plant was constructed in 1960 and has been upgraded since that time. A summary of the WWTP 
improvements is provided in Table 2-2. 

Table 2-2: History of WWTP Improvements 

Year Improvement 

1960 Plant constructed with 1.5 mgd capacity. Includes primary and secondary treatment 
(activated sludge) and anaerobic digestion. 

1970 Capacity expanded to 2.0 mgd 

1973 Capacity expanded to 4.0 mgd 

1981 Influent screening and rock trap added 

1986 Fine-bubble aeration added 

1995/1996 Replace secondary clarifiers and install new return and waste activated sludge 
pumping facilities 

1999 New outfall and diffuser added 

2002 New solids handling facility constructed. Included addition of belt filter press to 
dewater solids. 

2005 Blowers upgraded 

2012 
Major plant upgrades including new influent and plant drain pump stations, 
headworks, aeration basins, interchange bioreactors, expanded aerobic digestion 
capacity, expanded secondary clarifier capacity, and ultraviolet disinfection 

2017 Initiation of industrial pretreatment program including outfall mixing study 



  2.0 Exist ing Wastewater System 

 

Wastewater Master Plan  
Oak Lodge Water Services | 2-9 

 

Year Improvement 

2020 
Modifications to solids process to convert interchange bioreactors to additional 
aerobic digestion capacity 

2.3.2 WWTP Description 

OLWS owns and operates an activated sludge WWTP that serves approximately 30,000 customers 

within the service area. With less than 1 percent of users categorized as industrial, the influent is 

comprised primarily of domestic wastewater; treated effluent is discharged into the Willamette River. All 

flow enters the WWTP through an influent pump station. 

Figure 2-4 shows a process flow schematic of the existing liquid and solid stream treatment systems. 

 

 

Figure 2-4. WWTP process schematic 

(Note: The existing GBT [not shown above] could be used in the future to thicken WAS prior to digestion) 

Figure 2-5 shows an aerial view of the current OLWS WWTP site and identifies major process facilities 

and other buildings. 

 



  2.0 Exist ing Wastewater System 
 

Wastewater Master Plan 
Oak Lodge Water Services | 2-10 
 

 
Figure 2-5. Aerial view of WWTP with major facilities labeled 



  2.0 Exist ing Wastewater System 
 

Wastewater Master Plan 
Oak Lodge Water Services | 2-11 
 

Table 2-3 summarizes design flows and loadings, as well as design data for the major unit 
processes. 

Table 2-3. Major Equipment Design Data 

Process Element No. of Units Design Value 
Plant flow, mgd 
 Average Annual Flow (AAF) 
 Average dry weather flow 
Average wet weather flow 
Max month, wet weather 
 Max day, wet weather 
Max day, dry weather 
 Peak hour  

- 

 
4.3 
3.5 
5.2 
10.5 
17.3 
8.6 
18 

Biochemical oxygen demand loading, pounds per 
day (ppd) 
 Annual average 
 Max month, wet weather 
 Max week, wet weather 
Max day, wet weather 
Max month, dry weather 
Max week, dry weather 
Max day, dry weather 

- 

 
6,680 
7,440 
8,910 
11,090 
7,250 
8,790 
10,900 

Total suspended solids loading, ppd 
 Annual average 
 Max month, wet weather 
 Max week, wet weather 
 Max day, wet weather 
 Max month, dry weather 
 Max week, dry weather 
 Max day, dry weather 

- 

 
7,450 
8,390 
10,010 
13,290 
8.960 
10,070 
12,970 

Total Kjeldahl nitrogen loading, ppd 
 Annual average 
 Max month, wet weather 
Max month, dry weather 

- 

 
994 
1,244 
1,354 

Influent pumps  
 Capacity, each, mgd 
 Motor horsepower (hp), each 
Type 

5 
 
  

 
4 @ 5.5, 1 @ 3.5 
4 @ 100, 1 @ 60 
Adjustable speed 

Plant drain pumps  
 Capacity, each, mgd 
 Motor hp, each 
 Type 

2 
 
  

 
1.75 
25 
Adjustable speed 



  2.0 Exist ing Wastewater System 
 

Wastewater Master Plan 
Oak Lodge Water Services | 2-12 
 

Process Element No. of Units Design Value 
Influent mechanical screens 
 Type 
 Screen opening, in. 
 Hydraulic capacity, mgd, each 

2 
 
  

 
Multi-rake 
0.25 
11.75 

Manual bar screen 
 Bar spacing, in. 
Hydraulic capacity, mgd 

1 
 
0.25 
11.75 

Grit removal tanks 
 Type 
Hydraulic capacity, mgd, each 

2 
 
 

 
Eutek Head-Cell 
11.75 

Aeration basins 
 Total length, ft 
 Total width, ft 
 Sidewater depth, ft 
 Liquid volume each, gallons 

4 
 
 
  

 
109 
35 
20 
571,000 

Aeration blowers 
 Units 
Type 
 Max capacity (total (scfm @ psig) 
 Min capacity (total), scfm @ psig 
Discharge pressure, pounds per square inch 

4  
(3 duty, 1 
stand-by) 
 
 
  

 
High speed turbo (3), Hybrid 
Screw (1) 
 
5,473 @ 9.6 
1,824 @ 9.1 
9.7 

Secondary clarifiers 
 Diameter, ft 
 Sidewater depth, ft 
 Peak-hour surface overflow rate, gpd, ft2 
Max month, solids loading rate, ppd, ft2 

4 

 
70 
18 
1,186 
38 

Ultraviolet disinfection 
 Number of channels 
 Lamp type 
 Design peak flow capacity, mgd 

2  

 
 
Low pressure, high intensity 
22 

Aerobic digesters, rectangular  
 Dimensions, length x width, ft, each 
 Sidewater depth, ft 
 Volume, each, gallons 

2 
 
  

 
40 x 80 
18 
431,000 

Aerobic digesters, circular 
 Diameter, ft 
 Sidewater depth, ft 
 Volume, each, gallons 

2 
 
  

 
35 
1 @ 25, 1 @ 25 
1 @ 185,400, 1 @ 189,000 

Belt Filter Press 
 Hydraulic capacity, gallons per minute 
 Solids loading capacity, pounds per hour 

1 
  

 
120 
500 

Additional details on the existing WWTP can be found in Appendix A. 



  2.0 Exist ing Wastewater System 
 

Wastewater Master Plan 
Oak Lodge Water Services | 2-13 
 

2.3.3 WWTP Condition 
BC reviewed documentation from prior projects and other records available for the OLWS 
WWTP in preparation for completing a condition assessment for the WWMP. BC also performed 
a site visit and visual inspection on October 20, 2021, to assess the physical condition, 
functional integrity, and operability of equipment at the WWTP. A summary of condition 
assessment findings is provided in Appendix A. 

2.3.4 WWTP Historical Performance 

The BC reviewed plant data from 2016 to 2021 to assess historical trends of flows and loadings 
received by the plant and to compare them with design values. Operating data for the activated 
sludge system and effluent data were also reviewed to assess performance. The following is a 
summary of information from the OLWS WWTP Historical Performance TM included as Appendix 
B to the WWMP. 

Analysis of the historical plant data from 2016 to 2021 for the OLWS WWTP yields the following 
observations and conclusions: 

 While average influent flows have remained relatively steady from 2016 to 2021, average 
BOD and TSS loadings have increased slightly.  

 The data show occasional spikes in loadings and both BOD and TSS loadings have 
exceeded the design maximum day loadings a few times during the 6-year period 
examined. 

 The annual average concentrations for both BOD and TSS are observed to have 
increased over the 6-year period, with a notable increase from 2017 to 2018. 

 The plant effluent quality has almost consistently met permit requirements in the 2016 to 
2021 period, with monthly average effluent BOD, CBOD, and TSS concentrations typically 
below 15 mg/L. The only exception occurred in January 2021, when the monthly average 
TSS concentration exceeded the permit limit. 

 With the current permit containing a lower limit of 10 mg/L for both CBOD and TSS, the 
plant may not reliably meet the new limits, especially for TSS. 

 Nitrification is occurring in the system, as measured effluent ammonia concentrations are 
typically below 8 mg/L. The extent of denitrification cannot be determined from the data, 
as nitrate is not measured. 

 The generally good effluent quality for secondary effluent, even during periods of high 
sludge volume index (SVI), suggests there is adequate secondary clarifier capacity to 
accommodate any deterioration in sludge settling characteristics. However, it may not be 
adequate to consistently meet the current TSS limit of 10 mg/L during dry season period. 



  2.0 Exist ing Wastewater System 
 

Wastewater Master Plan 
Oak Lodge Water Services | 2-14 
 

2.4 Maintenance Activities and Programs 
The following subsections describes the routine maintenance activities OLWS staff perform on 
the collection system and WWTP. 

2.4.1 Collection System 
The OLWS collection system preventative maintenance program includes routine cleaning, root 
control, closed-circuit television (CCTV) inspections, and lift station maintenance. The 
operations staff has a goal to conduct CCTV on approximately 75,000 LF of wastewater mains 
each year (15% of the system). At the average rate of CCTV inspection, the entire system 
would be surveyed every 6.5 years. While there is not currently an industry standard 
recommendation for the frequency of CCTV inspections, an assessment interval of 5 to 10 
years should allow significant structural defects to be identified before failure. Wastewater mains 
and manholes that are known to be in poor condition could be prioritized for shorter inspection 
intervals until repairs can be made. Several “high maintenance” wastewater mains, as shown in 
Figure 2-6, are cleaned on a more frequent quarterly schedule due to a history of fats, oils, and 
grease accumulation or root intrusion. 

OLWS does not currently have a manhole inspection protocol. During the course of performing 
CCTV work on the collection system mains, operators will check the adjacent manholes for 
visible leaks or breaks. Any deficiencies observed will be reported and a task order will be 
created for repair. OLWS is currently in the process of developing a manhole inspection 
checklist to formalize the inspection process. 

Lift stations are inspected twice per week. Operations staff visit each lift station site and check 
that systems are operating as expected. Force mains are not regularly inspected.  

2.4.2 Wastewater Treatment Plant 
BC met virtually with OLWS staff on September 1, 2021, to conduct a workshop to discuss 
WWTP operations. This OLWS WWTP Operations TM (included as Appendix C to the WWMP) 
summarizes information collected during this workshop, along with review of previous reports, 
historical data, and other discussions with OLWS staff. An assessment of each unit process is 
[...]
• WWTP Alternatives Analysis 

• WWTP Recommendations 

 
PREP AR ED B Y :  

 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-2 
 

6.1 Introduction and Objectives 
This chapter summarizes and builds upon information documented elsewhere in this WWMP 
including: 

 Chapter 2.0 Existing Wastewater System 
 Chapter 4.0 Wastewater Flows 
 Appendix A WWTP Description and Condition Assessment of Unit Processes 
 Appendix B WWTP Historical Performance 
 Appendix C WWTP Operations 
 Appendix I WWTP Capacity Assessment 
 Appendix J WWTP Alternatives Workshop Materials 

The chapters and appendices listed above are intended to satisfy Oregon Department of 
Environmental Quality (DEQ) guidelines for preparing a wastewater facility planning document 
including: 

 Description of the existing WWTP including detailed design data including a summary of 
treatment processes 

 Condition assessment of the major existing WWTP assets and projection of remaining 
service life 

 Performance evaluation of equipment, treatment processes, and components at the 
WWTP 

 Capacity assessment of existing WWTP for the capability of reliably meeting current and 
potential future discharge permit requirements 

 WWTP alternatives evaluation including: 
o Identification of viable alternatives for each treatment process including design 

criteria beginning with a summary of projected flows and loads 
o Initial screening of alternatives based on applicable design criteria for each 

treatment process and major assets 
o Evaluation of viable alternatives including a ‘present worth’ analysis 
o Recommendation for each treatment process to meet required performance and 

other criteria 

6.2 Summary of Projected Flows and Loads 
Table 6-1 summarizes the current and projected flows and loads for the design year of 2052. 
The flows and loads are used for the capacity assessment described in Section 6.3 and the 
alternatives analyses used in Sections 6.4 through 6.6. 

  



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-3 
 

Table 6-1: Summary of Projected Flows and Loads 

Parameter 2022 2052 

Flow (mgd) 
 Average dry weather 
 Average annual  
 Average wet weather  
 Max month dry weather 
 Max month wet weather 
 Peak hour 

 
2.2 
3.2 
4.4 
3.0 
6.3 

19.1 

 
2.5 
3.5 
4.8 
3.3 
6.7 
19.5 

BOD (lb/d) 
 Annual average 
 Max month dry weather 
 Max month wet weather 

 
4,950 
5,400 
6,290 

 
5,850 
6,380 
7,440 

TSS (lb/d) 
 Annual average 
 Max month dry weather 
 Max month wet weather 

 
4,750 
5,230 
6,370 

 
5,620 
6,180 
7,530 

 

The projected flows given in Table 6-1 were developed assuming that the system-wide RDII 
volume would remain constant between existing and buildout conditions as mentioned in 
Chapter 4.0. If the RDII reduction work was not performed such that the RDII volume increases, 
then flows to the WWTP would be higher. If the RDII reduction work results in an overall 
decrease in the RDII volume, then flows to the WWTP would be lower. Impacts to the loadings 
are expected to be minimal due to changes in the RDII volumes. 

6.3 WWTP Capacity Assessment 
A capacity assessment was conducted for the OLWS WWTP as part of the master planning 
efforts to identify the existing capacity constraints and timing of those constraints for each major 
treatment process. Wastewater characterization and calibration of the biological process models 
and plant-wide solids mass balance model were conducted to set up the tools that were used 
for the capacity assessment.  

Both dry weather and wet weather plant operating conditions were evaluated. The conclusions 
of this assessment are summarized below by plant processes and timing. The overall 
conclusion is that the OLWS WWTP has sufficient capacity to treat the projected 2052 flows and 
loads but the facility would require upgrades of the aeration system for both the aeration basins 
and aerobic digesters and operation of the gravity belt thickener (GBT) as a dedicated 
thickening process. In addition, tertiary treatment is required to reliably meet the BOD and TSS 
limits included in the NPDES permit issued in 2022. 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-4 
 

6.3.1 Summary of Capacity Constraints by Unit Process 

Table 6-2 provides a summary of maximum capacities by treatment process.  
 

Table 6-2. Maximum Capacities by Unit Process 

Treatment Process Capacity  
~Year Capacity 
Expected to be 
Reached 

Influent pumps 20 mgd 1 After 2052 

Influent screens 23.5 mgd 1 After 2052 

Grit removal  23.5 mgd 1 After 2052 

Aeration basins 
Dry weather (2 basins): 2.96 mgd, 5,400 lb/d 2 Currently at capacity 

Wet Weather (3 basins): 6.94 mgd, 8,390 lb/d 2 After 2052 

Aeration blowers 
Dry weather (2 basins): 3.47 mgd, 6,890 lb/d 2 After 2052 

Wet Weather (3 basins): 6.48 mgd, 6.810 lb/d 2 2035 

Secondary clarifiers 

Dry weather (2 basins, 3 clarifiers, 30% RAS):  
3.02 mgd, 5,600 lb/d 2 

Dry weather (2 basins, 3 clarifiers, 50% RAS):  
3.65 mgd, 7,520 lb/d (extrapolated) 2 

2027 
 
After 2052 

Wet weather (3 basins, 4 clarifiers, 30% RAS):  
6.66 mgd, 7,440 lb/ d 2 

Wet weather (3 basins, 4 clarifiers, 50% RAS):  
7.22 mgd, 9,450 lb/d (extrapolated) 2 

2051 
 
After 2052 

UV 22 mgd 1 After 2052 

Plant hydraulics 20 mgd 3 After 2052 

Aerobic digesters 

Dry weather: > 3.5 mgd, > 8,170 lb/d 2 After 2052 

Wet weather (digester feed TS ≤ 1.1%):  
6.33 mgd, 6,300 lb/d 2 

Wet weather (digester feed TS ≥ 1.3%):  
6.67 mgd, 7,440 lb/d 2 

Currently at capacity 
 
2052 

BFP 

Dry weather (2 basins): > 3.5 mgd, > 8,170 lb/d 
2 After 2052 

Wet weather (digester feed TS ≤ 1.1%):  
6.33 mgd, 6,300 lb/d 2 

Wet weather (digester feed TS ≥ 1.4%):  
6.67 mgd, 7,440 lb/d 2 

Currently at capacity  
 
2052 

1. Capacity expressed as plant influent peak hour flow. 
2. Capacity expressed as plant influent MMF and maximum month BOD loading.  
3. Capacity expressed as peak instantaneous flow 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-5 
 

 

6.3.2 Summary of Capacity Constraints by Timing 
Capacity constraints at the OLWS WWTP have been divided into two phases based on the 
anticipated timing of each limitation. In addition, recommendations were developed to potentially 
address these capacity constraints or to improve performance. These are summarized below. 

6.3.2.1 Near-Term (now to 2030) Capacity Constraints 

Near-term capacity constraints for major elements of the treatment system are summarized 
below. 

6.3.2.1.1 Aeration system limitations  

Assuming the dissolved oxygen (DO) concentrations are maintained at the recommended level 
of 2 mg/L in the aerated zones, the diffuser air flow in the first aerated zone would currently be 
near or at the capacity limit under dry weather conditions. High diffuser air flow would result in 
lower oxygen transfer efficiency and high head loss across the diffusers. This limitation could be 
addressed by increasing the diffuser density. The current operating strategy allows DO control 
only in the last aerated zone due to the lack of control valves along the individual drop legs. The 
upstream aerated zones are aerated at constant air flows, which result in fluctuations in DO 
concentrations and often low DO concentrations. It is recommended that control valves and air 
flow meters be added to the drop legs to improve DO control.  

As an alternative, the system could operate in simultaneous nitrification and denitrification 
(SND) mode. In a SND process, nitrification and denitrification occur concurrently in the same 
aerobic tank operated at consistently low DO concentrations (approximately 0.4 mg/L or less). 
Operating in SND mode could provide a significant reduction in aeration demand for nitrification 
and carbon demand for denitrification but it requires precise control of the DO concentrations in 
different parts of the basins and thus advanced instrumentation and controls. The biomass, and 
nitrifiers in particular, need to be transitioned to low DO conditions over a period of several 
weeks. There is also still the potential risk of proliferation of low DO filaments that can lead to 
poor mixed liquor settleability. To prevent that, an unaerated anoxic zone will still be included. In 
addition to the anoxic selector, BC has demonstrated that use of hydrocyclones on the WAS 
stream can also be beneficial to SND performance and maintaining good settleability.  

6.3.2.1.2 Secondary clarifier limitations 

The secondary clarifiers are projected to reach their solids loading limit in the next few years 
under dry weather conditions if one clarifier is out of service. This limitation can be addressed by 
operating all four clarifiers, operating more than 2 aeration basins, or operating at a higher 
return activated sludge (RAS) rate (higher than 30 percent). Operating at a low RAS rate and 
turning off the RAS pump for a few hours a day to allow the sludge to thicken in the clarifiers 
has the potential to result in deteriorated effluent quality if there is a bulking event, especially in 
the winter. Without a separate thickening process, operating at a higher RAS rate would 
produce a thinner digester feed, thus negatively impacting the downstream digester and 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-6 
 

dewatering operation. In addition to solids loading limitations, the original design peak clarifier 
surface overflow rate (SOR) is exceeded at the current projected plant peak hour flow rate. 
Stress testing is recommended to determine the actual peak hour SOR limit.  

While not directly impacting capacity, the excessive foaming that often occur at the aeration 
basins may be associated with high sludge volume indices (SVIs) and cause other operational 
problems. Potential solutions include addition of water sprays, a classifying selector, and a foam 
wasting station.  

6.3.2.1.3 Aerobic digestion limitations 

With all four digesters in service, the digesters have sufficient capacity to meet the hydraulic 
retention time (HRT) requirements for Class B biosolids as long as the digester feed solids 
concentration is above a specific value. Without a separate thickening process, that requires 
thickening within the secondary clarifiers, which negatively impacts the clarifier performance and 
reduces their solids loading capacity as mentioned above. It is recommended that the GBT be 
brought into service to provide a dedicated thickening step to counteract the potential secondary 
clarifier limitation.  

Because operating at a high solids concentration in the digesters may require increased 
aeration to maintain an adequate DO concentration and may also increase the risk of having the 
process becoming autothermal, a thickened solids concentration of no more than about 2 to 
2.5% solids is recommended. 

Recent digester performance and review of plant data indicate that, to consistently meet the 
38% volatile solids reduction (VSR) requirement for Class B biosolids, all four digesters would 
be required to be in service. Having all four digesters in service also provides a higher overall 
HRT. However, this provides no redundancy in digester operation. An evaluation of the digester 
aeration system is recommended within the next 5 years to investigate the feasibility of taking 
one digester out of service and potentially operating at a concentration higher than the 
recommended 2.5% solids concentration level. Performance data after the GBT has been 
brought back into service should be included in the evaluation. 

6.3.2.1.4 Effluent quality limitations.  

While the modeling results indicate that secondary effluent concentrations would meet the 
current permit limits under all flows and loadings evaluated, the actual effluent quality may be 
reduced due to different factors including deteriorated settling characteristics, different influent 
wastewater characteristics, and clarifier operation. The effluent TSS concentration limit during 
the dry weather period (10 mg/L for the monthly average limit) has the highest risk of being 
exceeded, as it has occurred a couple of times since 2020. To meet the effluent limits 
consistently, effluent filtration is recommended.  

6.3.2.2 Long-Term (after 2030) Capacity Constraints  

Long-term capacity constraints for major elements of the treatment system are summarized 
below. The recommended improvements, upon review by OLWS staff and modified as needed, 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-7 
 

are incorporated in the WWTP alternatives analysis. All of the capacity constraints identified in 
the next 20 years are loading related. The WWTP has the hydraulic capacity to pass and treat a 
peak flow of 20 mgd, which is higher than the projected peak hour flow in 2052. If RDII reduction 
work is not implemented such that the RDII volume increases, thus increasing the plant flows, 
then hydraulic constraints at the WWTP will occur sooner. 

6.3.2.2.1 Aeration system limitations 

The aeration blowers are projected to reach their firm capacity limit around 2035 under wet 
weather conditions. The blower capacity can be increased by placing all blowers in service but 
that would result in no redundant blower available. Increasing the diffuser density in the first 
aerated zone will increase the oxygen transfer efficiency and thus reduce the air flow 
requirements. Conversion to a SND process will also reduce air flow requirements. Without 
those changes or other process changes, a new blower will be required. OLWS could choose to 
convert to the SND process or increase blower capacity through installing larger blowers or 
adding additional blowers. 

6.3.2.2.2 Aerobic digestion limitations. 

Based on the findings of digester aeration system evaluation recommended above, an upgrade 
of the digester system is likely to be needed.  

6.4 Identification and Evaluation of WWTP Alternatives 
In accordance with the guidance document entitled Preparing Wastewater Planning Documents 
and Environmental Reports for Public Utilities (DEQ, 2018), this section describes the process 
used to develop and consider of all viable alternatives and to implement a transparent selection 
process to make recommendations to meet short- and long-term needs at the OLWS WWTP.  

6.4.1 Process Methodology 
OLWS and BC implemented the following methodology to identify and evaluate WWTP 
alternatives. It includes the following steps, discussed in more details below:   

 Initial conceptual analysis 
 Screening of conceptual alternatives 
 Analysis of shortlisted alternatives 

6.4.1.1 Initial Conceptual Analysis 

BC performed a conceptual analysis to identify a range of alternatives for each unit process to 
meet projected flow and load conditions and potential future regulatory requirements. 

6.4.1.2 Workshop to Evaluate Conceptual Alternatives 

BC facilitated a workshop on September 28, 2022, to present the range of alternatives and the 
preliminary scoring based on criteria developed with OLWS input. The minutes and presentation 
from the September workshop are included in Appendix J of the WWMP. Alternatives for each 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-8 
 

unit process were then shortlisted for further analysis as noted in Appendix J of the WWMP and 
described below. 

6.4.1.3 Alternative Analysis for Shortlisted Alternatives 

BC performed an alternative analysis for the shortlisted alternatives that included the following, 
as applicable: 

 Preparation of planning level layouts 
 Estimation of performance 
 Analysis of hydraulic impacts 
 Projection of planning level capital and operation and maintenance (O&M) costs 
 Comparative evaluation of alternatives based on economic and non-economic criteria 
[...]
Based on the screening analysis, the following alternatives were further evaluated: 

1. MLE 
2. A2O 
3. SND 
4. SND/A2O 

The SND/A2O alternative was added as a combination of A2O and SND to provide the benefits 
for both alternatives. 

6.6.1.2.2 Alternatives Detailed Analysis 

The four shortlisted secondary treatment alternatives were evaluated based on the design 
criteria presented in Table 6-7. 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-14 
 

Table 6-7: Secondary Treatment Design Criteria 

Parameter Value 

Design year 2052 

Startup year 2032 

Ammonia limits 0.5 mg/L (dry weather) 
 2 mg/L (wet weather) 

Total phosphorus (TP) limit 1-2 mg/L 
 

Table 6-1 provides additional details regarding the influent flows and loads associated with the 
2052 design year. Brief descriptions of the four alternatives and their associated capital and 
process requirements are presented below. 

6.6.1.2.3 MLE 

The existing secondary process at the OLWS WWTP is shown as a process schematic in 
Figure 6-1.  

 

Figure 6-1: MLE Process Schematic 

The internal mixed liquor recycle (IMLR) stream, which is routed from the end of the aerated 
zone to the anoxic zone, typically ranges from 150 to 400 percent of the influent flow. The 
anoxic zone allows denitrification and by incorporating the IMLR, the denitrification capability is 
increased. In evaluating this alternative to meet the design criteria listed in Table 6-7, new baffle 
walls were added to provide better separation of the anoxic and aerated zones. The existing 
diffuser grids would be replaced to increase aeration capacity. New dissolved oxygen (DO) 
sensors, air flow control valves, and air flow meters are also added to improve DO control. 

As the MLE process is not designed to provide phosphorus removal, the TP limit will be met by 
chemical addition. This is typically achieved by adding metal salts such as alum or ferric 
chloride, followed by tertiary filtration. The dissolved fraction of the secondary effluent 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-15 
 

phosphorus is targeted with the metal salts and forms a precipitate that is removed in the 
tertiary filter along with the particulate fraction of the phosphorus. For OLWS WWTP, aluminum 
sulfate (alum) addition is recommended since ferric chloride can be detrimental to UV 
disinfection. A multi-point chemical addition scheme may also be used, with chemical dosing at 
the secondary clarifier splitter box and upstream of the filters. Process modeling indicated that 
the biological treatment process would become alkalinity limited under certain operating 
conditions (winter maximum month loading); therefore, caustic addition is also recommended. 

6.6.1.2.4 A2O 

In an A2O process, an anaerobic zone is included, followed by the anoxic zone and then the 
aerobic zone. This sequence allows for biological phosphorus removal, denitrification, and 
nitrification and BOD oxidation in those respective zones. Figure 6-2 shows a process 
schematic for this process.  

 

Figure 6-2: A2O Process Schematic 

In addition to new baffles, diffuser grids, and instrumentation for improved DO control, this 
alternative would require additional mixers (for the expanded unaerated zones) and re-routing of 
the IMLR piping. Chemical precipitation may still be required depending on the actual effluent P 
limit. Process modeling indicates that alum addition would be required if the TP limit is 1 mg/L or 
lower, although the dosing rate will be lower than for the MLE alternative. Caustic addition is 
also required under the winter maximum month loading condition. 

6.6.1.2.5 SND 

In an SND process, nitrification and denitrification occur concurrently in the same aerobic tank 
operated at low DO concentrations. The main advantages of SND are reductions in oxygen 
demand for nitrification and carbon demand for denitrification. However, SND requires careful 
process control of the DO concentrations in different parts of the aeration basins. Advanced 
aeration controls, such as ammonia-based aeration control (ABAC), are often recommended to 
maximize performance and to provide process stability. An upstream anoxic zone is typically still 
included for filament control.  



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-16 
 

Figure 6-3 shows a process schematic for the SND process, which is similar to the MLE 
process. For this analysis, an ammonia sensor was assumed to be added at the mixed liquor 
channel upstream of the clarifier splitter box to facilitate ABAC. Other capital improvements 
including new baffles, diffuser grids, DO sensors, air flow control valves, and air flow meters 
would be required. An alum feed system would be needed for phosphorus removal. However, 
caustic addition is not required because the increased denitrification in the process results in 
increased alkalinity recovery.  

 
Figure 6-3: SND Process Schematic 

6.6.1.2.6 SND/A2O 

This alternative is a hybrid of the A2O and SND alternatives created by adding an anaerobic 
zone upstream of the anoxic zone. Figure 6-4 shows the process schematic. In addition to the 
capital improvements for SND, this alternative would require a new mixer for the expanded 
unaerated zone and re-routing of the IMLR piping. Chemical addition, however, would not be 
required for phosphorus removal and alkalinity control.  



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-17 
 

 

Figure 6-4: SND Process Schematic 

Preliminary layouts showing the aeration basin modifications for the four alternatives are 
provided in the October and November 2022 workshop slides provided in Appendix J. A life 
cycle cost analysis was conducted for the four alternatives to account for both the capital and 
operating costs. Results of the cost analysis are summarized in Table 6-8. It should be noted 
that power costs account for aeration blower power requirements only; power costs for other 
equipment including mixers and pumps are considered similar among the alternatives or 
negligible compared to the blower power costs. Similarly, the labor costs presented are for 
comparison purposes only and mainly account for estimated differences in full-time equivalent 
(FTE) to operate and maintain the instrumentation and chemical systems. 

The results show the SND/A2O alternative has the lowest net present value (NPV).  

Table 6-8: Secondary System Alternatives Cost Comparison 

Alternatives MLE A2O SND SND/A2O 

Construction 
Cost1 (2022$) $1,116,000 $2,212,000 $1,047,000 $1,903,000 

Annual Operating Costs (2022$ for 2032)2 

 Power $32,000 $33,000 $26,000 $27,000 

 Labor $200,000 $200,000 $200,000 $133,000 

 Chemical $129,000 $34,000 $120,000 -- 

Subtotal $361,000 $267,000 $346,000 $160,000 

NPV (2022$)3 $12,097,000 $10,668,000 $11,567,000 $7,078,000 
1 Class 5 estimate, with a range from -50% to +100%, un-escalated, undiscounted. 
2 Operating costs include power costs for aeration, additional labor costs, and chemical costs (caustic and alum), un-

escalated, undiscounted. Unit power cost of $0.045/kWh (provided by OLWS) and labor cost of $133,133/FTE/year (derived 
from OLWS adopted budget 2022-23 for total treatment personnel services and FTEs) assumed. 

3NPV assuming design and construction in 2029 to 2031, operating costs from 2032 to 2052, 5% escalation rate, and 3.4% 
discount rate. 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-18 
 

 

6.6.1.2.7 Recommended Alternative 

While the SND/A2O alternative has the lowest NPV in the life cycle analysis, it requires 
relatively significant retrofits to re-route the IMLR piping as well as more basins in service. It is 
thus recommended that SND be first implemented to provide energy savings and improve 
alkalinity recovery. New diffuser grids and baffles will be designed to allow subsequent 
conversion to the SND/A2O process, and space will be set aside for a potential future chemical 
feed system. The process could then be converted to SND/A2O in the future as needed when 
the nutrient permit limits are known. A chemical feed system would be needed only if it was 
decided in the future to implement chemical phosphorus removal instead of converting to A2O.  

Figure 6-5 shows the layout for the SND/A2O alternative with phasing. The conversion from 
SND to SND/A2O would involve re-routing the IMLR piping and addition of a baffle and a mixer 
in Aeration Basin 3. 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-19 
 

 
Figure 6-5: Layout of Recommended SND/A2O Alternative



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-20 
 

6.6.1.3 UV Disinfection 

A qualitative evaluation of the UV Disinfection Facility concluded the current configuration was 
optimal (see Table 6-9), so alternatives for replacement were not considered further in the 
WWMP. Opportunities for optimization, O&M cost savings, and maintenance costs associated 
with this facility have been documented in the Condition Assessment section and quantified in 
the CIP. Replacement of equipment based on projected service life age is also addressed in the 
CIP.  

Table 6-9: Disinfection Alternatives 

Criteria 

Keep Existing Trojan 
UV System and Make 
Gate and Actuator 
Improvements 

Replace 
with 
Paracetic 
Acid 

Replace with 
Alternative 
UV System 

Planning for future    

▪ Footprint and future expansion 3 2 2 
▪ Potential regulatory changes 3 1 3 

O&M considerations    

▪ Operability 3 2 3 
▪ Maintainability 3 2 2 
▪ Constructability 3 2 2 
▪ Reliability 3 2 3 

Environmental  3 2 3 
Cost and rate impacts    

▪ Construction 3 1 1 
▪ O&M 3 2 3 

TOTAL 27 16 21 
Note: Numerical scores were decided relative to other alternatives considered, where 1 = Least beneficial to OLWS, and 3 = Most 

beneficial to OLWS.  
 

6.6.1.4 Tertiary Filtration 

Alternatives for a new Tertiary Filtration Facility were evaluated with consideration of future 
regulatory drivers and cost impacts. The alternatives were evaluated based on the design 
criteria presented in Table 6-10. 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-21 
 

Table 6-10: Tertiary Filtration Design Criteria 

Parameter Value 

Design year 2052 

Startup year 2025 

Maximum Influent TSS 35 mg/L 

Maximum Effluent TSS 5.0 mg/L 

Design flows (mgd)  

Annual average (1 train in service) 3.5 

Max month (1 train in service) 6.7 

Peak hour (3 trains in service) 19.4 

Filtration rate 5 gpm/sf 
 

The following alternatives were considered for tertiary treatment and are summarized in more 
detail in the October 2022 workshop slides in Appendix J. 

1. Disk filters 
2. Downflow (granular media) filters 
3. Membrane filters 
4. Upflow filters 
5. Iron-coated sand filters 
6. Ballasted/chemical clarifiers 
7. Compressible media filters 

 

6.6.1.4.1 Alternatives Screening Analysis 

Each of the alternatives were initially evaluated for shortlisting based on whether they would fit 
in 1) the available site footprint (see Figure 6-6), and 2) the available hydraulic profile allocated 
for tertiary filters in the 2012 WWTP upgrades. 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-22 
 

 
Figure 6-6: Site Footprint Allocated for Future Tertiary Filters 

(From OLWS June 2022 Online Community Conversation) 

The hydraulic profile in the 2012 record drawings specifically stated that the design had 
considered disk filters in the hydraulic profile, as shown in Figure 6-7. Approximately 3.5 ft of 
available head loss is available in the hydraulic profile; the note is clarifying that 2 ft was 
assumed in the original hydraulic calculations. 

  

 
Figure 6-7: 2012 Record Drawings Showing Hydraulic Profile Assumptions for Future Tertiary Filters 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-23 
 

A review of the alternatives considering only whether they would fit onsite and within the 
hydraulic profile revealed that disk filters were by far the most viable alternative, as summarized 
in Table 6-11. 

Table 6-11: Tertiary Filter Alternatives - Site Footprint and Hydraulic Profile Evaluation 

Alternatives Will it fit onsite? Will it fit in the hydraulic profile? 
(Or will additional pumping be necessary?) 

Disk filters   
Downflow (granular media) filters ? Ꭓ 

Membrane filters ? Ꭓ 

Upflow filters ? Ꭓ 

Iron-coated sand filter (BluePro®) Ꭓ Ꭓ 

Ballasted/chemical clarifiers Ꭓ ? 
Compressible media filters ? Ꭓ 

The accommodations required to fit the alternatives other than disk filters heavily influenced the 
initial scoring for shortlisting, as shown in Table 6-12. The scoring exercise resulted in disk 
filters being the only shortlisted alternative. Accordingly, a life cycle cost evaluation was not 
performed, and disk filters were selected for detailed evaluation. 

  



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-24 
 

Table 6-12: Tertiary Filtration Alternatives Screening 

Criteria Disk Filters 

Granular Media Filters Membrane Filters Iron-coated sand filter (BluePro®) Ballasted/ chemical Clarifiers Compressible media filters 

Downflow Upflow     

Planning for future        

▪ Footprint and 
future 
expansion 

3 2 2 2 1 1 2 

▪ Potential 
regulatory 
changes 

2 3 3 3 3 1 2 

O&M considerations        

▪ Operability 3 2 2 2 2 1 1 
▪ Maintainability 3 2 2 1 1 2 2 
▪ Constructability 3 2 2 2 1 1 2 
▪ Reliability 3 2 2 1 1 1 2 

Environmental  3 2 2 1 2 2 2 
Cost and rate impacts        

▪ Construction 3 2 2 1 1 1 2 
▪ O&M 3 2 2 1 1 2 2 

TOTAL 26 19 19 14 13 12 17 
Note: Numerical scores were decided relative to other alternatives considered, where 1 = Least beneficial to OLWS, and 3 = Most beneficial to OLWS.  

 



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-25 
 

6.6.1.4.2 Tertiary Filtration Recommended Alternative 

The detailed evaluation of disk filters focused on equipment from the following manufacturers: 

 Aqua Aerobic – cloth media (outside-in flow pattern) 
 Veolia – woven fabric media (inside-out flow pattern) 
 Nuove Energie – stainless steel mesh media (inside-out flow pattern) 

Table 6-13 presents a summary of the proposed equipment from each manufacturer based on 
the OLWS design criteria. 

Table 6-13: Summary of Proposed Disk Filter Equipment 

Manufacturer Aqua Aerobic Veolia 
Nuove Energie 
(Aggressive) 

Nuove Energie 
(Conservative) 

Equipment Cost $1.57 M $1.42 M $1.13 M $2.00 M 
Pore Size 10 micron 10 micron 20 micron  

Hyd Loading Rate at ADF (gpm/sf) 3.23 2.56 5.5 1  

Hyd Loading Rate at PHF (gpm/sf) 5.96 1 4.73 10.2 1 4.8 
# of Units 3 3 3 

(DOES NOT FIT 
IN AVAILABLE 
FOOTPRINT) 

Total No. of Disks 42 66 Not reported 
Total Filter Area per Unit 753 1,463 441 
Total Filter Area 2,260 4,389 1324 
Submerged Filter Area 2,260 2,847 1321 
Disk Material Cloth Woven fabric 316 SST mesh 
Tank Material Painted steel 304 SST 304 SST 
Shaft Material 304 SST 304 SST 304 SST 
Max Headloss (ft) 3.06 2.18 2.20 
Height (ft) 12 8.2 7.6 
Dry Weight (lbs) per Unit 17,000 11,244 13,200 
Wet Weight (lbs) per Unit 75,000 40,785 45,100 
Drive Motor HP 2 1.5 3 
Backwash pump HP 2 20 15 
Power Consumption (kWh/d) 114 134 69 
Backwash Flow (% of INF) 1%-3% 1.6% 1.5% 

1. Exceeds design criterion of 5 gpm/sf.  



  6.0 WWTP Assessment and Analysis 
 

Wastewater Master Plan 
Oak Lodge Water Services | 6-26 
 

All the disk filter equipment alternatives are modular, packaged systems with their own steel 
tanks and control systems for backwash and performance monitoring. Aqua Aerobic and Veolia 
are reputable manufacturers with multiple similar installations in the Pacific Northwest. Although 